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SPORTON LAB.

FCC RF Test Report

Report No. : FR440202F

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
6dB, 26dB and 99%
: 403 - . i P -
3.1 15.403(i) Occupied Bandwidth 6dB Bandwidth > 500kHz ass
3.2 15.407(a) Maximum Conducted <30 dBm Pass ;
Output Power
3.3 15.407(a) Power Spectral Density < 30 dBm/500kHz Pass -
Under limit
3.4 15.407(b) Unwanted Emissions 15.407(b)(4)(i) &15.209(a) Pass 9.85 dB at
5942.980 MHz
Under limit
35 15.207 AC Conducted Emission 15.207(a) Pass 10.29 dB at
0.459 MHz
15.203 & .
. . . P -
3.6 15.407(a) Antenna Requirement 15.203 & 15.407(a) ass

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32V660PA

Page Number
Report Issued Date : Jul. 02, 2024
Report Version
Report Template No.: BU5-FR15EWLB4 AC MA Version 1.4
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s=aranas. FCC RF Test Report Report No. : FR440202F

1 General Description

1.1 Applicant

VeriFone, Inc.
1400 West Stanford Ranch Road Suite 150 Rocklin CA 95765 USA

1.2 Manufacturer

VeriFone, Inc.
1400 West Stanford Ranch Road Suite 150 Rocklin CA 95765 USA

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment Point of Sale Terminal
Brand Name Verifone & VERIFONE
Model Name VV660p-A,V660p Plus-A
FCC ID B32V660PA
Conducted: 356784410000664/356784410000672
IMEI Code Conduction: 355510160000062/355510160000070
Radiation: 356784410000144/356784410000151
EUT Stage Identical Prototype
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.

2. There are two samples under test, Sample 1 (V660p-A) is dual P-SIM sample, and Sample 2
(V660p Plus-A) is P-SIM + E-SIM sample. The difference does not affect RF features, full test
Sample 1 for representative.

Sporton International Inc. (Kunshan) Page Number : 50f 30
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx/Rx Channel Frequency Range 5745 MHz ~ 5825 MHz

<5745 MHz ~ 5825 MHz>

802.11a: 16.82 dBm /0.0481 W
802.11n HT20 : 16.71 dBm / 0.0469 W
Maximum OQutput Power 802.11n HT40 : 16.46 dBm / 0.0443 W
802.11ac VHT20: 15.83 dBm / 0.0383 W
802.11ac VHT40: 15.60 dBm / 0.0363 W
802.11ac VHT80: 14.40 dBm / 0.0275 W
802.11a: 16.733 MHz

802.11n HT20 : 17.932 MHz

802.11n HT40 : 36.663 MHz

802.11ac VHT80 : 75.644 MHz
802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

99% Occupied Bandwidth

Type of Modulation 802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)
Antenna Type / Gain Monopole Antenna with gain -0.30 dBi

Note: For 802.11n HT20 / ac VHT20 and 802.11n HT40 / ac VHT40 mode, the whole testing have
assessed only 802.11n HT20/HT40 by referring to their maximum output power.

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

_ ) ) FCC Test Firm
Sporton Site No. FCC Designation No. ) .
Registration No.

Test Site No. COOLKS
03CHO08-KS CN1257 314309
THO1-KS
Sporton International Inc. (Kunshan) Page Number : 6 0of 30
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1.7 Test Software

Iltem Site Manufacturer Name Version
FCC 15C-15E Test
1. THO1-KS SPORTON Tools Ver10.0_ 210607 10.0
2. 03CHO08-KS AUDIX E3 210616
3. COO01-KS AUDIX E3 6.2009-8-24

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ 47 CFR Part 15 Subpart E
¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.
U ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32V660PA
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y plane) were recorded in this
report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (Ilz\;thl) Channel I(ZII/Iel—?z.)
149 5745 157 5785
5745-5825 MHz 151~ 5755 159* 5795
U-NII-3 153 5765 161 5805
155" 5775 165 5825
Note:
1. The above Frequency and Channel in "*" are 40MHz Bandwidth.
2. The above Frequency and Channel in "*" are 80MHz Bandwidth.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHTS80 MCSO0

Test Cases

AC
Conducted

Emission

Mode 1: WCDMA 850 Idle + WIFI 5G Link + Bluetooth Link + USB Cable(charging

from Adaptor 4 + Earphone + Battery

Remark: The Radiated tests were performed with Adapter 8, Battery, Earphone, USB Cable.

U-NII-3
Ch. #
20M BW 40M BW 80M BW
L Low 149 151 -
Middle 157 - 155
H High 165 159 -
Sporton International Inc. (Kunshan) Page Number : 90f 30
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2.3 Connection Diagram of Test System

AC Conducted Emission:

System
BT Earphone AP Router

Simulator

Power
EUT Earphone
Source

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

Radiated Emission:

Power

EUT

Source Earphone

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.
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2.4

Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord
1. |LTE Base Station |Anritus MT8821C N/A N/A Unshielded,1.8m
2. |Bluetooth Earphone |Lenovo thinkplus-BH3 [N/A N/A N/A
Unshielded AC /P
3. |Notebook Lenovo G480 QDS-BRCM10501  [N/A
cable 1.8m
4. |WLANAP EDIMAX EW-7679WAC [NDD9576791401 N/A Unshielded,1.8m

2.5 EUT Operation Test Setup
The RF test items, make the EUT get into the engineering modes to provide channel selection, power
level, data rate and the application type and for continuous transmitting signals.
The EUT was set to connect with the WLAN AP under large package sizes transmission.
2.6 Measurement Results Explanation Example
For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.
Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.
Following shows an offset computation example with cable loss 7.00 dB
Offset(dB) = RF cable loss(dB)
=7.00(dB)
Sporton International Inc. (Kunshan) Page Number : 11 of 30
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3 Test Result

3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85GHz

2. For 6dB BW, Set RBW = 100kHz.
For 26dB BW, Set RBW = approximately 1% of the emission bandwidth.
For 99% OBW, Set RBW = 1% to 5% of the OBW.

3. For 26dB BW, Set the VBW > RBW.

For 6dB BW & 99% OBW, Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o o s

Measure and record the results in the test report.

3.1.4Test Setup

e ]

Spectrum Analyzer EUT
3.1.5Test Result of 6dB Bandwidth
Please refer to Appendix A.
Sporton International Inc. (Kunshan) Page Number 112 of 30
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Minimum 6dB Bandwidth

Spectrum

=)

Ref Level 27.00 dBm

Offset 7,00 d& & RBW 100 kHz

30de  SWT  1.1ms @ VBW 300 kHz Mode Sweep
mM1i[1] 2.05 dBm
5.7374510 GHz
p2[1] 0.56 dB
15.0988 MHz
320 B e 5
i Dl F
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}P}r Ll
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“VWH‘W‘*L
-70 dBm
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—
11 ] HREREEED W
Date: 1B.MAY.2024 15:08:00

Maximum 26dB Bandwidth for 802.11a

Spectrum

=)

Ref Level 27.00 dBm

Offset 7.00 d& & RBW 300 kHz

jo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep
@ 1Pk View
mM1[1] 7.25 dBm
20 dBm 5.7867480 GHz
ndB 26.00 dB
10 dem '-'Y'— B 22.927000000 MHz
A parimessa Ao 0 E 1 252.4
0 dem /’Wﬂ "“3\
, / a
10 dBm \\1
o
20 dBm 4 T
e Y
-30 dBm att -
\,.M WPotegy Pl
e Ml
-40 dBm
-50 dBm
-60 dBm
-70 dBém
CF 5.785 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value \ Y-value \ Function | Function Result |
M1 1 5.786748 GHz 7.25 dém ndB down 22.927 MHz
Tl 1 5773611 GHz -18.91 dBm ndg 26.00 dB
T2 1 5.796538 GHz -18.76 dBm Q factor 252.4
T
L J QHARRRD
Date: 18.MAY.2024 15:10:01
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| Maximum 26dB Bandwidth for 802.11n HT20

Spectrum

=)

Ref Level 27,00 dBm Offset 7.00 d& & RBW 300 kHz

jo Att 30dB SWT 1ms @ VBW 1MHz Mode Sweep
@ 1Pk View
mM1[1] 6.78 dBm
20 dBm 5.7437510 GHz
ndB 26.00 dB
10 dém L B 23.826000000 MHz
WWW‘JFA |t Lot ey 241.1
odem K \
-10 dém I\
T [
-20 dem -
A T,
ot "
.35% 44 4 vy
al —
-40 dBm
50 dém
-60 dBm
70 deém
CF 5.745 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.743751 GHz 6.78 dBm nde dawn 23.826 MHz
T1 1 5.733162 GHz -19.32 dém ndg 26.00 dB
T2 1 5,756988 GHz -19.01 dém Q factor 241.1
Jj J Qi) W
Date: 1B.MAY.2024 15:13:43
| Maximum 26dB Bandwidth for 802.11n HT40

Spectrum

=)

Ref Level 27.00 dBm

Offset 7.00 d& & RBW 500 kHz

jo Att 30de SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk View
mM1[1] 5.81 dBm
20 dBm 5.7930220 GHz
ndB 26.00 dB
10 dBm- Pt B 41.538000000 MHz
tor 139.5
0 dem \1
| |
-10 dem K{ \;
-20 dBm ,F"J -
o] AT %
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.795 GHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 £.793022 GHz 5.81 dém ndB down 41.538 MHz
Tl 1 5.774231 GHz -20.64 dBm ndg 26.00 dB
T2 1 5.815769 GHz -20.36 dBm Q factor 139.5
T - —
L BRRRERED W
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Maximum 26dB Bandwidth for 802.11ac VHTS80

Spectrum
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Maximum 99% Occupied Bandwidth for802.11a

Spectrum
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Function Result |
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| Maximum 99% Occupied Bandwidth 802.11n HT20

Spectrum
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| Maximum 99% Occupied Bandwidth 802.11n HT40

Spectrum
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15:19:08
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Maximum 99% Occupied Bandwidth 802.11ac VHT80

=)

Ref Level 27.00 dBém

jo Att 30 dB

SWT

Offset 7.00 d&é & RBW 1 MHz
1ms @ YBW 3 MHz

Mode Sweep

@153 Max

mM1[1]

20 dem

10 dBm:

Occ Bw

+.61 dBm
5.772480 GHz
75.644355644 MHz

A

M‘h A )

T2

0 dBrm r,

|

1
T

-10 dBm

-20 dBm A
f

L“”“\
Wy,

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

Spectrum

CF 5.775 GHz

1001 pts

Span 120.0 MHz

Marker
Type | Ref | Tr|::|

X-value

Y-wvalue ‘ Function

Function Result |

M1 1
T1 1
T2 1

5.77248 GHz
5.737118 GHz
5.812762 GHz

4.61 dBm
-0.60 dBm
-0.23 dem

Occ Bw

75.644355644 MHz

Date:

1B.MAY.2024 15:22:53

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM (Measurement using an RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum power
control level.
3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.2.4Test Setup

= [

Power Meter Attenuator EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
. Measure the duty cycle.
. Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW = 500KHz (or 300 kHz if the SA can’t set RBW=500KHz).
. Set VBW = 1 MHz.
. Number of points in sweep = 2 Span / RBW.
. Sweep time = auto.
. Detector = RMS
. Trace average at least 100 traces in power averaging mode.
. If the SA can’t set RBW=500KHz, then add 10 log(500kHz/RBW) to the test result

. Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.
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3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density

Spectrum

oo
7
Ref Level 27.00 dBm Offset 7,00 d& @ RBW 300 kHz

= Att 30 dE & SWT 20 ms @ VBW 1 MHz
SGL Count 100/100

@ 1Rm AvgPwr

Mode Sweep

mM1i[1] 0.35 dBm
20 dBm 5.7838010 GHz

10 dem:

M
0 dém

e

i w
-10 dBm {

|
-20 dBm /

-30 dBm "H/ ™

-40 dBm

o=
o
e

R
-50 dBm

-60 dbm

-70 dBm
CF 5.785 GHz 1001 pts Span 50.0 MHz
N

] i

Date: 18.MAY.Z024 15:10:3

Note: Average Power Density (dBm/500KHz) = Measured value (dBm/300KHz) + Duty Factor + RBW offset
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5.725-5.85 GHz band:
15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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EIRP (dBm) Field Strength at 3m (dBpV/m)
- 27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

(3) ANSI C63.10-2013 clause 12.7.3 note 97
As specified by regulatory requirements, emissions above 1000 MHz that are outside of the
restricted bands are subject to a peak emission limit. However, an out-of-band emission that
complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3Test Procedures

1.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW =300 kHz

. Detector = Peak

. Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz
. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than peak
limit (that means the emission level in average mode also complies with the limit in average
mode), then peak values of EUT will be reported, otherwise, the emissions will be measured in

average mode again and reported.
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3.4.4Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

o0

Spectrum Analyzer / Receiver

For radiated emissions 30MHz~1GHz

R Antenna

i

Jm

EUT

§0cm

1
Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

00
Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3.  All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.5.4Test Setup

e
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I 1
|
[ —— |
! © EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
I |
I 1
| I
| | L
I 1
I |
| I
I |
I I
I 1
I I
| P = i P
[ p . 3c) I x
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
Sporton International Inc. (Kunshan) Page Number 1 27 of 30
TEL : +86-512-57900158 Report Issued Date : Jul. 02, 2024
FCC ID: B32V660PA Report Version : Rev. 01

Report Template No.: BU5-FR15EWLB4 AC MA Version 1.4



3 Report No. : FR440202F
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3.6 Antenna Requirements

3.6.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.6.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.

Sporton International Inc. (Kunshan) Page Number : 28 of 30
TEL : +86-512-57900158 Report Issued Date : Jul. 02, 2024
FCC ID: B32V660PA Report Version : Rev. 01

Report Template No.: BU5-FR15EWLB4 AC MA Version 1.4



SPORTON LAB.

FCC RF Test Report

Report No. : FR440202F

4 List of Measuring Equipment

Calibration
Instrument Manufacturer [ Model No. [ Serial No.|Characteristics Date Test Date Due Date Remark
Spectrum Apr. 20, 2024 Conducted
R&S FSV30 101338 10Hz~30GHz | Jan. 05, 2024 Jan. 04, 2025
Analyzer ~May 18, 2024 (THO1-KS)
Pulse Power . 300MHz~40GH Apr. 20, 2024 Conducted
Anritsu MA2411B 0917070 Jan. 02, 2024 Jan. 01, 2025
Senor z ~May 18, 2024 (THO1-KS)
. 50MHz Apr. 20, 2024 Conducted
Power Meter Anritsu ML2495A 1005002 . Jan. 02, 2024 Jan. 01, 2025
Bandwidth ~May 18, 2024 (THO1-KS)
. . MY564000| 3Hz~8.5GHz;M May 09, 2024 Radiation
EMI Test Receiver Keysight N9038A Jan. 04, 2024 Jan. 03, 2025
23 ax 30dBm ~Jun. 07, 2024 (03CHO08-KS)
Spectrum 10kHz~40GHz; May 09, 2024 Radiation
R&S FSV40 101932 Oct. 10, 2023 Oct. 09, 2024
Analyzer Max 30dBm ~Jun. 07, 2024 (03CHO08-KS)
May 09, 2024 Radiation
Loop Antenna R&S HFH2-Z2E 101125 9kHz~30MHz | Oct. 10, 2023 Oct. 09, 2024
~Jun. 07, 2024 (03CHO08-KS)
. May 09, 2024 Radiation
Bilog Antenna | TESEQ& VGT | CBL 61110 59915 30MHz-1GHz | Aug. 12, 2023 Aug. 11, 2024
~Jun. 07, 2024 (03CHO08-KS)
Double Ridge ) May 09, 2024 Radiation
ETS-Lindgren 3117 75959 1GHz~18GHz | Mar. 01, 2024 Feb. 28, 2025
Horn Antenna ~Jun. 07, 2024 (03CHO08-KS)
May 09, 2024 Radiation
SHF-EHF Horn Com-power AH-840 101070 | 18GHz~40GHz | Jan. 05, 2024 Jan. 04, 2025
~Jun. 07, 2024 (03CHO08-KS)
- May 09, 2024 Radiation
Amplifier SONOMA 310N 413741 9KHz-1GHz | Jan. 05, 2024 Jan. 04, 2025
~Jun. 07, 2024 (03CHO08-KS)
o May 09, 2024 Radiation
Amplifier EM EMO1G18GA | 060834 1Ghz-18Ghz | Oct. 10, 2023 Oct. 09, 2024
~Jun. 07, 2024 (03CHO08-KS)
. . . May 09, 2024 Radiation
high gain Amplifier EM EMO1G18GA | 060845 1Ghz-18Ghz | Jan. 05, 2024 Jan. 04, 2025
~Jun. 07, 2024 (03CHO08-KS)
- EM18G40GG May 09, 2024 Radiation
Amplifier MITEQ 060728 18~40GHz Jan. 04, 2024 Jan. 03, 2025
A ~Jun. 07, 2024 (03CHO08-KS)
616010002 May 09, 2024 Radiation
AC Power Source Chroma 61601 N/A NCR NCR
473 ~Jun. 07, 2024 (03CHO08-KS)
May 09, 2024 Radiation
Turn Table EM EM 1000-T N/A 0~360 degree NCR NCR
~Jun. 07, 2024 (03CHO08-KS)
May 09, 2024 Radiation
Antenna Mast EM EM 1000-A N/A 1m~4m NCR NCR
~Jun. 07, 2024 (03CHO08-KS)
; Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | Apr. 18, 2024 | Jun. 02, 2024 | Apr. 17, 2025
(CO01-KS)
AC LISN .
ili Conduction
(for auxiliary MessTec AN3016 060103 | 9kHz~30MHz | Oct. 11,2023 | Jun. 02, 2024 | Oct. 10, 2024
. (CO01-KS)
equipment)
Conduction
AC LISN MessTec AN3016 060105 9kHz~30MHz | Apr. 18, 2024 | Jun. 02, 2024 | Apr. 17, 2025
(CO01-KS)
ABP00000| AC 0V~300V, Conduction
AC Power Source Chroma 61602 Oct. 11, 2023 | Jun. 02, 2024 | Oct. 10, 2024
0811 45Hz~1000Hz (CO01-KS)
NCR: No Calibration Required
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Conducted Spurious Emission & Bandedge +2.26 dB
Occupied Channel Bandwidth +0.1%

Conducted Power +0.46 dB
Conducted Power Spectral Density +0.88 dB
Frequency +0.4 Hz

Uncertainty of AC Conducted Emission Measurement (0.15 MHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 2 84dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (9 KHz ~ 30 MHz)
Measuring Uncertainty for a Level of Confidence 3.30dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.04dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of Confidence 5 26dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of Confidence 5 40dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
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Appendix A. Conducted Test Results
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Report Number : FR440202F

Test Engineer:

Jacob Zhang

Temperature:
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Relative Humidity:

51~54
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TEST RESULTS DATA

Report Number : FR440202F

6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna

Data Freq. 99% 26d|.3 6 dB. Bar?d(isllaidth .
Mod. NTXY CH. Bandwidth |Bandwidth| Bandwidth L Pass/Fail
Rate (MHz) (MHz) (MHz) (MHz) Min. Limit
(MHz)

11a |6Mbps| 1 149 | 5745 16.733 22.228 15.098 0.5 Pass
11a | 6Mbps| 1 157 5785 16.733 22.927 15.450 0.5 Pass
11a |6Mbps| 1 165 | 5825 16.733 21.528 15.300 0.5 Pass
HT20 [ MCSO | 1 149 5745 17.882 23.826 16.000 0.5 Pass
HT20 [ MCSO | 1 157 5785 17.882 22.977 15.100 0.5 Pass
HT20 [ MCSO | 1 165 5825 17.932 22.827 15.100 0.5 Pass
HT40 [ MCSO | 1 151 5755 36.663 41.269 35.100 0.5 Pass
HT40 [ MCSO | 1 159 5795 36.563 41.538 35.280 0.5 Pass
VHT80| MCSO0 | 1 155 5775 75.644 85.990 75.200 0.5 Pass
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TEST RESULTS DATA
Average Power Table

U-NII-3 single antenna

Data Freq. - Condéj\é?;?iglsower Co:cijcc;:ted DG . Power

Lk Rate Py - Eint (MHz) F(a:jc;c))r with duty factor Power Limit (dBi) FeesliEl Setting
(dBm) (dBm)

11a |6Mbps| 1 149 | 5745 | 0.08 16.79 30.00 -0.30 Pass 17
11a |6Mbps| 1 157 | 5785 | 0.08 16.82 30.00 -0.30 Pass 17
11a |6Mbps| 1 165 | 5825 | 0.08 16.21 30.00 -0.30 Pass 17
HT20 | MCSO | 1 149 | 5745 | 0.05 16.58 30.00 -0.30 Pass 17
HT20 | MCSO | 1 157 | 5785 | 0.05 16.71 30.00 -0.30 Pass 17
HT20 | MCSO | 1 165 | 5825 | 0.05 16.07 30.00 -0.30 Pass 17
HT40 | MCSO | 1 151 5755 | 0.17 16.46 30.00 -0.30 Pass 16
HT40 | MCSO | 1 159 [ 5795 | 0.17 16.29 30.00 -0.30 Pass 16
VHT20| MCSO | 1 149 | 5745 | 0.08 15.70 30.00 -0.30 Pass 16
VHT20| MCSO | 1 157 | 5785 | 0.08 15.83 30.00 -0.30 Pass 16
VHT20| MCSO | 1 165 | 5825 | 0.08 15.21 30.00 -0.30 Pass 16
VHT40| MCSO | 1 151 5755 | 0.17 15.60 30.00 -0.30 Pass 15
VHT40| MCSO | 1 159 [ 5795 | 0.17 15.38 30.00 -0.30 Pass 15
VHT80| MCSO | 1 155 | 5775 | 0.36 14.40 30.00 -0.30 Pass 14
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TEST RESULTS DATA
Power Spectral Density

U-NII-3 single antenna
Duty 10log Average . Average
Mod. Data NTY CH. Freq. Factor (500kHz Ffower Density PSD DQ Pas.s
Rate (MHz) (dB) /RBW) with Duty Factor Limit (dBi) [ /Fail
Factor (dB)| (dBm/500kHz) | (dBm/500kHz)
11a |[6Mbps| 1| 149 | 5745 | 0.08 2.22 1.85 30.00 -0.30 | Pass
11a |6Mbps| 1| 157 | 5785 | 0.08 2.22 1.95 30.00 -0.30 | Pass
11a |6Mbps| 1| 165 | 5825 | 0.08 2.22 1.22 30.00 -0.30 | Pass
HT20 | MCSO | 1| 149 | 5745 | 0.05 2.22 1.38 30.00 -0.30 | Pass
HT20 | MCSO | 1| 157 | 5785 | 0.05 2.22 1.43 30.00 -0.30 | Pass
HT20 | MCSO| 1| 165 | 5825 | 0.05 2.22 0.67 30.00 -0.30 | Pass
HT40 | MCSO| 1| 151 5755 | 0.17 2.22 -1.82 30.00 -0.30 | Pass
HT40 | MCSO | 1| 159 | 5795 | 0.17 2.22 -2.29 30.00 -0.30 | Pass
VHT80| MCSO| 1| 155 | 5775 | 0.36 2.22 -6.50 30.00 -0.30 | Pass
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
600 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
30.0 i
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RSS247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Fregq Level Limit Line Level Factor Los=z Remark
WHz ~ dBuv dF ~ dBuv  aBuv aE aE
1 0.156 38.13 -26.52 65.65 28.66 0.05 10.42 QF
2 0.156 26.77 -28.88 55.65 16.30 0.05 10.42 Average
3 0.413 35.57 -22.02 57.59 25.30 0.00 10.27 QP
4 0.413 28.57 -18.02 47.58 10.30 0.00 10.27 Average
5 0.459 41.62 -15.09 56.71 31.40 -0.02 10.24 QP
6 %  0.459 36.42 -10.29 46.71 26.20 —0.02 10.24 Average
7 0.874 36.30 -19.70 56.00 26.31 -0.10 10.09 QF
8 0.974 31.50 -14.50 46.00 21.51 -0.10 10.09 Average
9 1.255 37.17 -18.83 56.00 27.19 -0.11 10.09 QP
10 1.255 31.07 -14.93 46.00 21.09 -0.11 10.09 Average
11 2.567 35.27 —20.73 56.00 25.30 —0.10 10.07 QP
12 2.567 27.27 —18.73 46.00 17.30 —0.10 10.07 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
50.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0]
J 5 it
E
300 , 1hoig
z
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.158 36.36 -29.20 65.56 25.90 0.04 10.42 QP
2 0.158 22,36 -33.2 BB.56 11.90 0.04 10.42 Average
3 0.206 32.55 -30.81 63.36 22.11 0.04 10.40 QP
4 0.206 22.35 -31.01 53.36 11.81 0.04 10.40 Average
5 0.499 34.75 -21.26 56.01 24.60 -0.07 10.22 QP
6 0.499 24.75 -21.26 46.01 14.60 -0.07 10.22 Average
7 0.564 33.42 -22.58 56.00 23.30 -0.07 10.19 QF
8 0.564 25.72 -20.28 46.00 15.60 -0.07 10.19 Average
9 1.166 33.78 —22.22 56.00 23.79 -—0.10 10.09 QP
10 %  1.166 26.58 -10.42 46.00 16.58 —0.10 10.09 Average
11 1.276 33.88 -22.12 56.00 23.90 -0.11 10.09 gP
12 1.276 26.58 —19.42 46.00 16.60 —0.11 10.09 Average

Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32V660PA
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SPORTON LAB.

FCC RF Test Report

Report No. :FR440202F

Appendix C. Radiated Spurious Emission Test Data

Test Engineer : Koi Ji Relative Humidity : 41 ~ 42 O%
Temperature : 22~23°C

Radiated Spurious Emission Test Modes

Mode Band (B(aa:g Modulation Channel Frequency 32:2 Remark

Mode 1 U-NII-3 5.725-5.85 802.11a 149 5745 6Mbps -

Mode 2 U-NII-3 5.725-5.85 802.11a 157 5785 6Mbps -

Mode 3 U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps -

Mode 4 U-NII-3 5.725-5.85 802.11n HT20 149 5745 MCSO0 -

Mode 5 U-NII-3 5.725-5.85 802.11n HT20 157 5785 MCSO0 -

Mode 6 U-NII-3 5.725-5.85 802.11n HT20 165 5825 MCSO0 -

Mode 7 U-NII-3 5.725-5.85 802.11n HT40 151 5755 MCSO0 -

Mode 8 U-NII-3 5.725-5.85 802.11n HT40 159 5795 MCSO0 -

Mode 9 U-NII-3 5.725-5.85 802.11ac VHT80 155 5775 MCSO0 -
Summary of each worse mode

Mode Modulation Ch. (Il:\;eHg) (dé?(/e}%) (dlélunc/lltm) M(%rg)m Pol. Z?/Zk Result Remark

1 802.11a 149 5601.60 56.96 68.20 -11.24 \% PEAK Pass Band Edge
1 802.11a 149 @ 11490.00 36.05 54.00 -17.95 H AVERAGE Pass Harmonic
2 802.11a 157 - - - - - - - Band Edge
2 802.11a 157 | 11570.00 45.18 74.00 -28.82 \% PEAK Pass Harmonic
3 802.11a 165 5935.60 57.44 68.20 -10.76 H PEAK Pass Band Edge
3 802.11a 165 | 11650.00 35.97 54.00 -18.03 H AVERAGE Pass Harmonic
4 802.11n HT20 149 @ 5604.40 58.28 68.20 -9.92 \% PEAK Pass Band Edge
4 802.11n HT20 149 | 11490.00 36.15 54.00 -17.85 H AVERAGE Pass Harmonic
5 802.11n HT20 157 - - - - - - - Band Edge
5 802.11n HT20 157 | 11570.00 35.42 54.00 -18.58 H AVERAGE Pass Harmonic
6 802.11n HT20 165 5999.60 57.77 68.20 -10.43 \% PEAK Pass Band Edge
6 802.11n HT20 165 | 11650.00 35.88 54.00 -18.12 H AVERAGE Pass Harmonic
7 802.11n HT40 151 @ 5942.98 58.35 68.20 -9.85 \% PEAK Pass Band Edge
7 802.11n HT40 151 | 11510.00 36.62 54.00 -17.38 H AVERAGE Pass Harmonic
8 802.11n HT40 159 @ 5986.40 57.73 68.20 -10.47 \% PEAK Pass Band Edge
8 802.11n HT40 159 | 11590.00 45.01 74.00 -28.99 \% PEAK Pass Harmonic
9 802.11ac VHT80 155  5926.40 56.92 68.20 -11.28 H PEAK Pass Band Edge
9 802.11ac VHT80 | 155 | 11550.00 45.30 74.00 -28.70 \% PEAK Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : Clof C31

TEL : +86-512-57900158
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Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH149_5745MHz

Pol. Horizontal Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975
ok !
813
3 B3
50 | | U3
) B0 Ll
P :
4848 I geprriiing oot
48
325
Peak
3 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 S0.60 SR GR0 L@ .01 450 1581 M54 0.00 180 104 PEM Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.40 53.76 65.58 -14.74 35.50 34.50 13.81 29.34 .06 160 164 PEAK R EEE———————,
3 OSTBAB0 56.28 106.65 -50.37 3B.16 .61 13.13 .62 008 190 1pd PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 5760 53.42110.90 -57.48 35.21 .64 1326 .69 0.00 180 104 PEAK 1 545.00 97.11 ----o oo B9 368 1343 279 0.80 100 104 PEAK
11"Lewel (dBuVim)
113§
95 i
i3
Al
I N N S E—" )
48 e
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 574500 89.57 -----n --ooe- TL2 3469 13.49 29.87 0.6 108 164 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20of C31
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Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH149_5745MHz

Pol. Vertical Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975 1
95
813
3 B3
50 ) | | 1 U3
AN "‘r‘.‘n‘-,v“wn'ma % WMMWW’VMW’“ 65,0
4 g it
48
325
Peak
3 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SHRLAD SE.05 GR0 1128 .66 50 1305 M.5 0.00 20 369 PEM Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.80 56.63 G65.88 -12.17 38.46 34.50 13.81 29.34 .08 230 360 PEAK R EEE———————,
3OSTB0.40 54.50 105.41 -50.91 36.40 3460 13.09 2959 .08 230 36 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 5760 54.04110.99 -56.76 35.03 .64 1326 .69 0.0 230 360 PEAK 1 545.00 98.75 ----o ---o- B0.43 3068 1.3 279 0.80 B0 360 PEMK
11"Lewel (dBuVim)
113§
95 1
i3
Al
I N N ")
48 e
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
T 574508 9131 - -oooe- 7295 3469 13.49 29.87 0.0 238 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30of C31
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FCC RF Test Report

sPoRTON LAS. Report No. :FR440202F
1
Mode Harmonic
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
Pol. Horizontal Vertical
W Leve! (dBuVim) o Level (dBuVim
1138 138
i75 a5
3 NN 3 NN
I | _ I | _
650 654
L UNEA-2A DRG] L O UANAUNICAG)
484 1 444 ! A
Peak evingimiuiwapsi o
5 5
Avg
163 16.3
7500 g200, 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wt & B Bn B B & w g Wdinddn & BN Bn B B & a g
11149900 46.40 70.00 -27.60 53.05 38,30 1874 63.89 608 W 0 PEMK 1 1149908 4659 74.00 -27.41 534 33,30 187 63.89 608 1 0PN
1 1149000 36.05 54.00-17.95 42.92 38.30 18.73 G390 000 300 0 AVERAGE 1 1149900 36.00 54.00-17.99 42.86 33.30 18.74 63.89 000 100 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40of C31
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Report No. :FR440202F

Mode Harmonic
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd DN UNAINE ] UN NN
I _ A _
5. A
L ULNILA-GAT-24-L-H0-2CAVG)| 1 - - UNI-UNI-2A-U-NI-CAVG)|
Peak 448 | 44 | penaTy
Avg 35 15
163 163
il g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 & MhENe B &N Bh & B B o &
1 11578.08 44.99 74.88 -19.18 51.39 38.44 18.63 64.86 0.00 -~ PEAK 1 1157.08 45.13 74.80 -28.82 52.17 38.44 18.63 64.86 0.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32V660PA
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Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

Pol. Horizontal Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
[
- w5 i
813
U3 §
i o g g 1 e i B L

Mt A Bl
“ Wiy
s
Peak »
. 14
163

5600 560, 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEAAD S5.45 10207 S8 707 M0 158 1.7 000 16 59 PR Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5873.20 55.49 185.80 -50.31 37.63 34.99 13.85 3033 .08 136 98 PEAK R EEE———————,
3OS9B.20 5553 6531400 105 BS 1373 M40 000 16 9 PEM Mz dBuV/n dBuv/m  dB OB dBfm B 0B B a deg
4 59360 5744 65.20-10.76 38.99 35.17 13.69 .41 0.08 136 98 PEMK 1 585.00 96.79 ------ ------ 7802 W85 1614 3022 0.0 16 90 PEAK
11"Lewel (dBuVim)
113§
95
I
i3
850
I N N E—" )
48 e
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 5825.08 89.37 -----n ---oe- 76.60 34.85 14.14 30.22 .80 136 98 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C6 of C31
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Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

Pol. Vertical Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975
95 !
813
3 B3
50 | | 1 U3
etk 650
TR R L
4o Wi
48
325
Peak
3 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEAE 578 11L36 S5 .35 M0 158 1.0 000 5 36 PEM Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 587440 55.39 185.47 -50.88 36.92 35.80 13.85 3033 .08 223 368 PEAK R EEE———————,
3 OSOMB0 5450 6335 -13.85 36.03 /S 133 WAL 0. 1B 360 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 592640 57.35 68.20 -10.85 33.89 3515 1372 .41 0.0 23 360 PEAK 1 5825.00 97.78 ----- ------ 7893 .85 1414 3022 0.80 23 360 PEMK
11"Lewel (dBuVim)
113§
95 i
i3
Al
I N N EE—" )
46 S
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 585.00 99.34 ------ ------ JL57 3485 1414 38.22 0.0 223 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7of C31
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FCC RF Test Report

sPoRTON LAS. Report No. :FR440202F
3
Mode Harmonic
U-NII-3_5.725-5.85_802.11a_CH165 5825MHz
Pol. Horizontal Vertical
1‘" Level (dBuVim) o Level (dBuVim)
1138 134
975 175
B3 TN TR 3
NI-1-U-H- 24N ; U-NIA-U-N-2A- U2
- UL — UL
65 B —
- (NN UAHCIAVG) UNL-LNLZAUNLZCAVG
49 ! Y, I S S W R S n
Peak WWWW‘WWWMWMW
Avg 25 .
16.3
16
7500 8200, 1400, 13600, 15800, 18000
Frequency (MHz) 7000 8200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read it Cable Preamp Aux MPos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 11658.08 47.30 7480 -26.70 S4.40 3B.50 18.67 647 0.0 8 BPEN Mz dbul/mdBuv/m @B dBW B B OB B o dyg
7 1165000 35.97 54.00 -18.03 43.67 3B.50 18.68 6428 0.00 @ @ AVERAGE 1 11650.00 45.95 74.80 -28.05 5385 38.50 18.67 64.27 0.0 -- .- PEAC
Sporton International Inc. (Kunshan) Page Number : C8of C31
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SPORTON LAB.

FCC RF Test Report

Report No. :FR440202F

4
Mode Band Edge
U-NII-3_5.725-5.85_802.11n HT20_CH149_5745MHz
Pol. Horizontal Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975
95
813
3 B3
50 NI
i : ] | 1 U3
M?gu’dhli"l\lr\ A MWMWWWM Gl
4o b
48
325
Peak
3 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTJ‘m_dB_dB_dB_m_dEg Lin‘ﬁt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEGD SE.6R GR.0 LLGD .34 50 1547 M1 000 151 103 PR Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.80 53.96 G65.5@ -14.99 35.73 34.50 13.81 29.34 .08 151 183 PEAK R EEE———————,
3 STB0.B0 54.40 105.52 5112 36.30 .60 13.16 29.60 .08 151 103 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 5760 53.58 110.99 -57.31 35.37 .64 1326 2.69 0.00 151 103 PEAK 1 5745.00 97.82 ----o oo 7050 .68 13.43 079 080 151103 PEMK
11"Lewel (dBuVim)
113§
95 i
i3
Al
I N N N E—" )
48 e
Avg Blank
35
163
100 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 574500 98.33 -----n ---o- TL97 3469 13.49 29.87 0.0 151 183 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9of C31
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Mode Band Edge

U-NII-3_5.725-5.85_802.11n HT20_CH149_5745MHz

Pol. Vertical Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
f1 t
975
95
813
3 B3
850y ) i | | 1 U3
st oo Al
489 bt
48
325
Peak
3 35
163
5600 5680. 760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 Sem4D SR G0 0.0 30.00 M50 1314 M5 000 353 107 PR Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.40 56.48 65.50 -12.18 38.23 34.50 13.81 29.34 .08 253 187 PEAK R EEE———————,
3 OSTBRA4D 556 105.41 -49.75 3756 460 13.89 .59 0. 25 107 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 5760 57.49 110.99 -53.41 39.28 .64 1326 .69 0.0 253 107 PEAK 1 5745.00 9936 ----o ---o-- BLOL 3469 13.48 2082 0.80 253 107 PEMK
11"Lewel (dBuVim)
113§
95 i
i3
Al
I N N N E—" )
48
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 574500 99.81 ------ - T246 3469 13.48 29.82 0.0 253 187 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C31
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Report No. :FR440202F

4
Mode Harmonic
U-NII-3_5.725-5.85_802.11n HT20_CH149_5745MHz
Pol. Horizontal Vertical
W Leve! (dBuVim) o Level (dBuVim
1134 1134
i 95
3 UNCTIN RN 3 UNCAIN RN
I | _ I | _
a0 4.
1 UNILA-G - 24 LN AV 1 _ ULNIA-NI-2A LAV
0 1 4 ! . .
Peak PPN W, W
128 18
Avg
163 16
i §200. 11400, 13600, 15800, 18000 7000 8200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg
1 1149.0@ 46.85 74.86 -27.15 53.78 38.38 18.74 63.B9 Q.08 100  36@ PEAK
2 11490.00 36.15 54.00 -17.85 43.82 30.30 18.73 63.90 0.0 100 360 AVERAGE

Mz dowu/mdv/m 8 dBW dBm B dB oAb m deg
1 114%.08 46,32 74.86 -27.68 53.17 38.38 18.74 63.89 @.08 300 368 PEAK
1 114%0.00 36.09 54.00 -17.91 42.9 38.38 18.73 63.90 0.0 300 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. :FR440202F

Mode Harmonic
U-NII-3_5.725-5.85_802.11n HT20_CH157_5785MHz
Pol. Horizontal Vertical
1‘" Level (dBuVim) o Level (dBuVim)
1138 1134
i75 175
3 UNCTIN RN B3
LT sl ‘ U-HA--2A-0-80-2C
- — -
5. B —
— 4 ]| N UNH-LNL2AUNLZCAVG
448 | — T 1 N
Peak WWWWWWW i
Avg 35 oY
163
16
i 9200, 11400, 13600. 15800, 18000
Frequency (MHz) 7000 8200, 11400, 13600, 15400, 18100
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Reark Linit Read it Cable Preamp Aux MPos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz douu/m dBuv/m 8 BV dB/m B OB A8 deg

1 11578.08 46.50 74.88 -27.58 53.49 38.44 18.63 64.86 0.00
2 11570.00 35.42 54.00 -18.58 42.40 30.43 18.64 6405 0.00

18 360 PEAK
100 360 AVERAGE

Mz dbul/mdBuv/m @B dBW B B OB B o dyg
1 11578.068 45.61 74.8@ -28.39 52.60 38.44 13.63 o4.B6 .08 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32V660PA

Page Number : C12 of C31




s=amranas. FCC RF Test Report Report No. :FR440202F

Mode Band Edge

U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz

Pol. Horizontal Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975 I
95
813
3 B3
850 | | e U3
112 4 i
A, .‘l‘nv "A'ur MMﬂW,‘M r"r‘ 'lw)M 850
4 g
48
325
Peak
53 35
163
5600 560, 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEAE0 55.08 11136 S6.08 .85 01 1388 1.7 0.00 140 59 PR Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5873.60 56.46 185.69 -49.23 38.80 34.99 13.85 3033 0.0 149 98 PEAK R EEE———————,
3OS0 5234 6835 -15.51 M.37 /A5 1373 WAL 0 M9 9 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 59ELGR 5698 65.20-11.23 3856 35.26 13.59 30.43 0.08 149 9 PEMK 1 585.00 98.00 ------ ------ 7931 .86 14.08 0.5 0.0 143 90 PEAK

o L8Yel ({BUVim)

1
1138
95 ]
813
L]
I S T P A L]
46 e
Avg Blank
35
163
1o . 0, 400, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BY & & & & a dy
1 585.08 89.86 ------ ------ 78.89 34.85 1414 38.22 0.80 149 00 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C31

TEL : +86-512-57900158
FCC ID: B32V660PA




s=amranas. FCC RF Test Report Report No. :FR440202F

Mode Band Edge

U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz

Pol. Vertical Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975 I
95
813
3 B3
50 " | | e U3
\'ju.r " lw W 650 -
48 | aibiiing i
48
325
Peak
3 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEAE 5540 1113 5607 .75 W01 1588 0.7 000 25 36 PEM Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 587440 55.87 185.47 -49.68 37.48 35.80 13.85 3033 0.08 223 368 PEAK R EEE———————,
3 SO0 S.38 6364 -13.76 36.40 3.5 1373 WA 0. 1B 360 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 599.60 57.77 68.20 -10.43 39.35 35.30 1355 .44 0.0 23 360 PEAK 1 5825.00 98.22 ----- ------ 7045 .85 1414 3022 0.80 23 360 PEMK
11"Lewel (dBuVim)
113§
95 i
i3
Al
I N N EE—" )
48 [
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 585.08 98.26 ------ ------ T1L49 3485 1414 38.22 0.0 223 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C31

TEL : +86-512-57900158
FCC ID: B32V660PA




SPORTON LAB.

FCC RF Test Report

Report No. :FR440202F

Mode Harmonic
U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz
Pol. Horizontal Vertical
1‘" Level (dBuVim) o Level (dBuVim)
1138 1138
075 175
B3 INEINCAINE ik
minl i Salht i ’ U-HIA-U-N-2A--I-2C
- — UL
650 B —
—_ 4| . L ALAHOAG) UL U N2V
e 1 T 1 L "
Peak ‘
Avg 25 .
163
163
7500 g200, 11400, 13600, 15800, 18000
Frequency (MHz) 7000 8200, 11400, 13600. 15800. 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp A APos  Thas
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 1165000 46,19 74.80 -27.99 53.20 38,50 18.67 6477 608 190 360 PEAK Mz dBuV/m dBuV/m @B dBW dBm dB B o deg
71165000 35.08 54.00-13.12 4235 3850 18.67 647 0.00 100 360 AVERAGE L 1165000 45.91 74.00 8.0 .01 3B.50 18.67 647 0.8 - PEAC
Sporton International Inc. (Kunshan) Page Number : C150of C31

TEL : +86-512-57900158
FCC ID: B32V660PA




s=amranas. FCC RF Test Report Report No. :FR440202F

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT40_CH151_5755MHz

Pol. Horizontal Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
U-NI-3
13§
113§
— i
975
s !
813
i3
50 1 : ; 1 | | 1 U3
e} I W 65
bt oo b Mt et
448 Wty
48
325
Peak
3 35
163
5600 5631, 5662, 5693, 574, 5755
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SE6E4 SI78 GR00 1050 30.43 450 1308 M1 0.0 141 83 PR Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5658.22 54,76 66.36 -13.68 36.50 34.50 13.81 29.34 .08 141 93 PEAK R EEE———————,
3OSTBRG0 56.33 105.47 -49.14 3B.22 .60 13.16 .59 0.8 ML 93 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 S7M.28 59.24 11154 5230 ALE3 M4 1306 M.69 0.0 141 93 PEAK 1 5755.00 9682 ----- ------ 762 70 1355 085 680 M1 93 PEM
11"Lewel (dBuVim)
113§
95
1
i3
Al
I N EE—" )
48 e
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1575508 87.25 -----n --ooe- 68.85 3470 13.55 29.85 0.0 141 03 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C16 of C31

TEL : +86-512-57900158
FCC ID: B32V660PA




samran . FCC RF Test Report Report No. :FR440202F

Pol. Horizontal Fundamental
ECTEL)
1138
—
975
M"M
U-N-3
650
! ! i
M o e e b
n LAl R TR RN R R B PR
32!
Peak Blank
1 ki
5785 5794, 5833, 52, 5. 5050
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBwV dB/m B A8 A8 o deg
1 5854.84 53.57 11L.26 -57.69 35.14 34.92 13.88 30.37 0.0 141 93 PEAK
2 5873.95 56,15 185.39 -49.44 37.68 35.80 13.85 3033 @0.08 141 93 PEAK
3592270 58,77 69.98 -11.13 40.29 35,15 1373 30.40 Q.06 141 93 PEAK
4 5925.82 57.33 60.28 -10.87 38.87 35.15 13.72 30.41 @080 141 93 PEK

Sporton International Inc. (Kunshan) Page Number : C17 of C31
TEL : +86-512-57900158
FCC ID: B32V660PA



SPORTON LAB.

FCC RF Test Report

Report No. :FR440202F

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11n HT40_CH151_5755MHz
Pol. Vertical Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
U-NI-3
1138
113§
— i
975
ik 1
813
i3
G o iy By [ T e i L)
™ Lt R e T B
48
325
Peak
53 35
163
5600 5631, 5662, 5693, 5124, 5745
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTJ‘m_dB_dB_dB_m_dEg Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 STl S04 GR0 1005 0.5 50 1503 M4 0.0 28 36 PR Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.69 55.68 G68.71 -13.11 37.43 34.50 13.81 29.34 .08 228 360 PEAK R EEE———————,
3OSTBR5 S9.12 107.64 48,50 40.97 462 13.16 2.63 0.8 228 360 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
457003 59.23 11109 5196 41.82 3464 13.06 29.69 0.08 28 368 PEMK 1 575.00 96.80 ------ ------ 7840 W70 13.55 29.85 0.0 28 360 PEAK
11"Lewel (dBuVim)
113§
95
1
i3
850
I N EE—" )
48 e
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 5755.00 88.48 ------ - 69.98 3472 13.66 29.88 0.80 228 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32V660PA

Page Number . C18 of C31




samran . FCC RF Test Report Report No. :FR440202F

Pol. Vertical Fundamental

ECTEL)

1138

975

5.

U-N-3

1
W Ll 3
TR S YTy B o ol A g e
Wity iy :

ke LR I

Peak * Blank

163

5755 5794, 50, 5950

543, 5672,
Frequency (NHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBwV dB/m B A8 A8 o deg
5854.26 55.22 112.66 -57.38 36.79 34.92 13.88 30.37 0.8 228 366 PEAK
5874.15 55.18 185.54 -50.36 36.71 35.8@ 13.85 30.38 0.8 228 366 PEAK
5924.85 54.73 60.31 -13.38 36.26 35.15 13.73 0.4l 086 228 366 PEAK
5042.93 58.35 68.20 -0.85 39.96 35.19 13.67 30.41 8.8 228 368 PEAK

o oro e

Sporton International Inc. (Kunshan) Page Number : C19 of C31
TEL : +86-512-57900158
FCC ID: B32V660PA



s=amranas. FCC RF Test Report Report No. :FR440202F

Mode Harmonic

U-NII-3_5.725-5.85_802.11n HT40_CH151_5755MHz

Pol. Horizontal Vertical
1‘" Level (dBuVim) o Level (dBuVim)
1138 138
975 175
3 Ui B3 i
I R O NN 1y o 1 LT
65 651 —
—_ L 4 L UkKwg UNL3VG)
488 ! — T 17 B ) 1 N
Peak 8
Avg 25 .
16.3
16
7500 8200, 1400, 13600, 15800, 18000
Frequency (MHz) 7000 8200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read it Cable Preamp Aux MPos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg -
1 1510.08 46,15 74.88 -27.85 5299 38.32 1875 6301 0.0 3 72 PEM Mz dbul/mdBuv/m @B dBW B B OB B o dyg
2 1150.00 36.60 5480 -17.38 43.47 3833 1874 63.92 000 00 72 AVERAGE 1 11500.00 45.76 74.00 -28.24 5260 38.32 18.75 63.91 @08 - - PEAC
mleve\(dﬂnwm] mLeveHdBquJ
1050 1040
e e
(413
i M i 1 L ]
Peak il
e 1 B NG : 1 L ~ UNKIAG]
Avg
) WWMWWWWWMWMWW ] WWWWWWW
i i
15 140
1800 22400, 26800, a0, 3500, 40000 18000 20, 26800, A, 35600, 40000
Frequency (WH) Freguency (k)
Sporton International Inc. (Kunshan) Page Number 1 C20 of C31

TEL : +86-512-57900158
FCC ID: B32V660PA




SPORTON LAB.

FCC RF Test Report

Report No. :FR440202F

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11n HT40_CH159_5795MHz
Pol. Horizontal Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975
95 1
813
3 B3
0 T L L
it S o 8
™ il
48
325
Peak
3 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTJ‘m_dB_dB_dB_m_dEg Lin‘ﬁt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 S0.00 S4TGB0 LT3 A3 M50 1502 M4 0.0 260 11 PEM Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 565120 54.55 69.89 -14.54 36,39 34.50 13.81 29.35 .06 260 112 PEAK R EEE———————,
3OSTB0.B0 5556 105.52 -49.95 37.46 3460 13.16 .60 .08 280 112 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 5760 53.13110.99 -57.72 30.97 .64 1326 2.89 0.0 260 112 PEAK 1 5795.00 94.38 ----or ---o 7538 .79 1427 3006 0.80 260 112 PEMK
11"Lewel (dBuVim)
113§
95
1
i3
Al
I N N N E—" )
48 LW
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 57%5.08 86,15 -----n ------ 67.67 34.80 1437 30.09 0.80 268 112 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: B32V660PA

Page Number 1 C21 of C31




samran . FCC RF Test Report Report No. :FR440202F

Pol. Horizontal Fundamental
" Level (dBuVim)
- \\\
915 \
M
J )‘ N3
650
402 3y 44 A
nw.w,ﬂ MR- A b oo
3!
Peak Blank
1 ki
5600 5660, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBwV dB/m B A8 A8 o deg
585480 53.37 111.36 -57.99 34.94 3492 13.88 30.37 6.60 260 112 PEA
5873.60 55.04 165.69 -56.65 36.58 34.99 13.85 30.38 6.60 260 112 PEM
502480 54.08 68.35 -14.27 35.61 35,15 1373 3041 0.00 260 112 PE
5077.20 57.54 68.20 -10.66 39.12 35.25 13.68 30.43 6.8 260 112 PEAK

o oro e

Sporton International Inc. (Kunshan) Page Number : C22 of C31
TEL : +86-512-57900158
FCC ID: B32V660PA



s=amranas. FCC RF Test Report Report No. :FR440202F

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT40_CH159_5795MHz

Pol. Vertical Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975
s !
813
3 B3
850 i | | 1 U3
b bl Jma 41;\1 60
e M i
a bt
48
325
Peak
53 35
163
5600 560, 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SE6.E0 .07 G000 10.93 30.00 50 135 2.9 0.00 20 36 PR Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 53.98 65.20 -14.22 35.81 34.50 13.81 29.34 .08 222 360 PEAK R EEE———————,
3OSTE2A40 54.50 105.97 5147 36.39 .60 1301 M.60 0.8 220 36 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
45080 5458 11272 5804 36.37 464 1307 270 6.08 2 368 PEMK 1 579%.00 95.80 ------ ------ T2 .80 1637 30.89 0.0 22 360 PEAK

o L8Yel ({BUVim)

1
1138
95
1
813
L]
A S T P A L]
48 L,..—\_,-
Avg Blank
35
163
1o . 0, 400, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEaBWE B BY & & & & a dy
1 57%5.08 87.75 -----n ---o- 68.67 34.80 14.37 30.89 0.80 222 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C23 of C31

TEL : +86-512-57900158
FCC ID: B32V660PA




samran . FCC RF Test Report Report No. :FR440202F

Pol. Vertical Fundamental
" Level (dBuVim)
- \\\
915 \
[
J L N3
650 i : I
I T e
3!
Peak Blank
1 ki
5600 5660, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBwV dB/m B A8 A8 o deg
585480 54.47 111.36 -56.89 36.84 3490 13.88 30.37 0.80 222 368 PEA
5874.80 56.04 165.36 -49.32 37.57 35.680 13.85 30.33 6.80 222 368 PE
502480 54,26 68.35 -14.09 3579 35,15 1373 30.41 0.00 222 368 PEX
5086.40 57.73 68.20 -10.47 39.37 35.27 1358 30.44 8.8 222 368 PEAK

o oro e

Sporton International Inc. (Kunshan) Page Number : C24 of C31
TEL : +86-512-57900158
FCC ID: B32V660PA



FCC RF Test Report

sPoRTON LAS. Report No. :FR440202F
8
Mode Harmonic
U-NII-3_5.725-5.85_802.11n HT40_CH159_5795MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd s ] 3
N S B A S B
5. A
— 4 _ UNLAG) 4 [ R UAAVG)
Peak 448 44 1
Avg 35 15
163 163
il g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 & MhENe B &N Bh & B B o &
1 11599.08 44.34 74.88 -19.66 51.39 38.48 18.58 6411 8.8 - -- PEAC 1 11599.08 45.01 74.80 -28.99 52.86 38.48 18.58 6411 8.8 - -- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C25 0of C31

TEL : +86-512-57900158
FCC ID: B32V660PA




s=amranas. FCC RF Test Report Report No. :FR440202F

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

Pol. Horizontal Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975
95 1
813
3 B3
50 ; ] | | 1 U3
R 85,0
PP -
48
325
Peak
3 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEAED S6.60 GR0 151 .47 50 1308 M1 0.0 155 ol PEM Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 54,38 66.20 -13.82 36.21 34.50 13.81 29.34 .08 155 91 PEAK R EEE———————,
3OS0 B33 106.20 4787 0.1 M6l 1302 .61 0.8 1% 91 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 5760 56.67110.9 -54.23 3345 .64 1326 2.9 8.0 155 91 PEAK 1 577508 9147 ----or oo T8 M4 1386 B4 6.0 155 0L PEM
11"Lewel (dBuVim)
113§
95
1
i3
Al
I N N N E—" )
) ]
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
1 5775.08 82.98 ------ ------ G424 3474 1386 29.94 0.0 155 01 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C26 of C31

TEL : +86-512-57900158
FCC ID: B32V660PA




samran . FCC RF Test Report Report No. :FR440202F

Pol. Horizontal Fundamental
" Level (dBuVim)
- \\\
915 \
” e
' \ N3
650
2
it n.‘ﬂ,m.'wﬁw W LU IVARL R
3!
Peak Blank
1 ki
5600 5660, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBwV dB/m B A8 A8 o deg
5854.80 54,52 111.36 -56.84 36.89 34.92 13.88 30.37 6.80 155 91 PEX
5876.60 57.05 166.76 -49.65 38.68 34.98 13.85 30.3 6.80 155 91 PEX
502460 54,50 68.94 -14.44 36.62 35,15 13.73 30.40 0.00 155 Ol PEN
5026.40 56.92 68.20 -11.28 38.46 35.15 13.72 30.41 @.08 IS5 91 PEMK

o oro e

Sporton International Inc. (Kunshan) Page Number : C27 of C31
TEL : +86-512-57900158
FCC ID: B32V660PA



s=amranas. FCC RF Test Report Report No. :FR440202F

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

Pol. Vertical Fundamental
: o LE¥el [dBuVim) : o L8Yel ({BUVim)
i
975
95 1
813
3 B3
50 | | U3
Y ; B0 L
4o ' WWW
48
325
Peak
3 35
163
5600 5680. 5760, 5840, 5920, 6000
Frequency (MHz)
v
1000 0. 0. 4500, 5600. 000
Linit Read  Ant Cable Presmp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_MH:MM_dBWTfm_dB_dB_dB_m_deg_ Lm‘nt‘ ‘ Read  Ant Cable Preamp  Aux APos  TPos
1 SEI0.G0 SA1 GR0 ILT0 A3 M50 1318 2.3 0.0 18 369 PR Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 54.42 66.20 -13.78 36.25 34.50 13.81 29.34 .08 188 368 PEAK R EEE———————,
3OSTBRB0 SB.75 105.52 -46.77 40.65 460 13.16 29.60 .08 13 360 PEM Wiz douv/m dBuv/m  d8 oBW B B 0B B o deg
4 574D 57.45 11181 5435 9.4 M. 1327 2.69 0.0 18 360 PEAK 1 577500 9149 ----oe oo 7200 W3 1376 890 0.80 138 360 PEMK
11"Lewel (dBuVim)
113§
95
1
i3
Al
I N ")
) o]
Avg Blank
35
163
v
1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MeBdndie B BY & & B B a iy
T 577508 83.46 ------ - 6480 3474 13.86 29.94 0.0 188 360 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuVim)
- \\\
915
g |\
’ { N3
650 ) '
3
n"“‘: A okl o i
3!
Peak Blank
1 ki
5600 5660, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBwV dB/m B A8 A8 o deg
5854.40 55,29 112,27 -56.98 36.86 34.92 13.88 30.37 0.80 183 368 PEAK
5871.28 56.55 166.36 -49.81 38.18 34.98 13.85 3.3 6.80 183 368 PEA
502460 55.65 68.94 -13.29 3717 35,15 13.73 30.40 0.00 183 368 PEA
5037.60 56.27 68.20 -11.93 37.81 35.13 13.69 30.41 8.8 183 368 PEAK

o oro e
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sPoRTON LAS. Report No. :FR440202F
9
Mode Harmonic
U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
fd s ] 3
N S B A S B
5. A
— 4 . UNLAG) 4 [ R UAAVG)
Peak 448 1 44 1
Avg 35 15
163 163
il g200. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 & MhENe B &N Bh & B B o &
1 11550.08 44.%9 74.88 -29.01 51.93 38.48 18.67 64.81 0.8 - -- PEAC 1 11556.08 45.30 74.80 -18.76 52.24 38.48 18.67 64.81 8.8 - -- PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. :FR440202F

Pol. Horizontal Vertical
anvel(annn) Level (dBuV/m)
1.7 T
63.3| 1
U-NI3| U-NIL3|
55.0|
46.7| ’7 46.7| ’7
L L
38.3| a
5 5 6
- . e ™ 3 ACT— [
AN e iy goT vt
I TR B VY N e
Peak Iy e P
5.0|
QP 33 33
BN AT
30 100, 200, 300, 400, 500. 600. 700, 800, 900, 1000 30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000

Frequency (MHz)

Frequency (MHz)

Limit Over ReadAntenna (able Preamp A/Pos T/Pos Limit Over ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Line Limit Level Factor Loss Factor Remark Freq Level Line Limit Level Factor Loss Factor Remark
Mz dBuV/m dBuv/m d8  dBuv  dB/m dB d8  deg Miz dBuv/m dBuv/m dB  dBuv  dB/m dB ds o deg
1 30.97 19.34 46.0@ -20.16 26.98 24.55 .51 32.20 1 43.43 21.25 48.80 -18.75 37.53 15.17 .75 32.20 --- Peak
2 94.99 17.62 43.50 -25.88 33.16 15.26 1.480 32.20 2 325.85 19.35 46.00 -26.65 29.12 19.74 2.64 32.15 --- Peak
3 439.34 20.67 46.6@ -25.33 27.30 22.54 3.85 32.22 -- 3 479.38 22.98 46.00 -23.02 28.99 23.28 3.16 32.28 --- Peak
4 560.59 23.30 46.60 -22.78 26.73 25.43 3.44 32.3@ 4 699.39 25.46 46.80 -20.54 27.45 26.34 3.87 32.20 - --- Peak
5 839.95 29.16 46.8@ -16.84 28.52 28.81 4.21 32.38 5 867.11 29.51 46.8@ -16.49 128.534 29.82 4.28 3.3  --- --- Peak
6 985.45 38.39 54.8@ -23.61 27.82 3@.13 4.57 32.13 -- --- Peak 6 945.68 30.58 46.00 -15.50 28.58 29.65 4.47 32.20 --- --- Peak
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 98.25 - - 10Hz
802.11n HT20 98.87 - - 10Hz
802.11n HT40 96.24 0.928 1.078 1.1KHz
802.11ac VHT80 92.06 0.454 2.204 2.4KHz
802.11a
Spectrum [@
Ref Level 31.20 dBm Offset 1.20 dB & RBW 10 MHz
o Att 40 dB @ SWT 10ms  VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.02 dB
M1 B 2.0652 ms
0B whr MrEped A foi s A
1.5507 mps
10 dem
0 dBm
-10 dém
20 dém
-30 dém
-40 dBm
-50 dBm
-60 dBm
CF 5.18 GHz 691 pts 1.0 ms/
Marker
Type | Ref ‘ Trc ‘ X-value Y-value ‘ Function Function Result |
M1 1 1.5507 ms 17.54 dBm
D2, M1 1 2.029 ms 1.44 dB
D3| M1 1 2.0652 ms 0.02 de
i ] Ready CECREEEEE ™ y
Date: 9.MAY.2024 11:51:14
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802.11n HT20

Spectrum n{?‘l

Ref Level 31.20 dBm Offset 1.20 dB & RBW 10 MHz

fo Att 40 de & SWT 10 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.15 dB

1.9203 ms
= S KA 7 ST P U sttt b s i P B

811.6 ps
10 dem

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

CF 5.18 GHz
Marker

691 pts

1.0 ms/

Type | Ref | Trc | X-value y-value | _Function |
M1 1 811.6 ps 17.47 dBm
D2 M1 1 1.8986 ms 0.33 dB
D3 M1 1] 1.9203 ms 0.15 db |

Tr | Ready

Date: 9.MAY.2024 11:52:26

Function Result |

802.11n HT40

Spectrum n{?‘l

Ref Level 31.20 dBm Offset 1.20 dB & RBW 10 MHz

fo Att 40 de & SWT 5 ms YBW 10 MHz
SGL

@ 1Pk Max

0.08 dB
963.77 ps
20 gim ;
\/

v 246.38 ps
10 dBm

-40 dem

-50 dBm

-60 dBm

CF 5.19 GHz
Marker

691 pts

500.0 ps/

Type | Ref | Trc | X-value y-value | _Function |
M1 1 246.38 ps 14.42 dBm
D2 M1 1 927.54 ps 1.93 dB
D3 M1 1] 963.77 ps 0.08 db |

Tr | Ready

Date: 9.MAY.2024 11:54:16

Function Result |

Sporton International Inc. (Kunshan)
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802.11ac VHTS80

f Att
SGL
@ 1Pk Max

Spectrum

Ref Level 31.20 dBm

(=)

Offset 1.20 dB & RBW 10 MHz

40 dB & SWT 2

ms YBW 10 MHz

20 dBm

D3[1]

=

M1[1]

0.15 dB
192.75 ps
9.84 dBm

0 dem

Vvl A o BRI

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

CF 5.21 GHz

691 pts

Marker

Type | Ref
M1

Tre |

X-value

y-value | _Function |

200.0 ps/

Function Result |

D2 ML

289,86 ps

9.84 dBm

D3] M1

453.62 s
402,75 s

1.75 dB |
0.15 dB

Ready

BHRRARR Yy
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